top header Click to view contacts Home
Parts ManualEntec West Generators

 

Home About Entec West, Inc. Entec West, Inc. Products Installation Instructions Operators Manual Parts Manual Bargain Prices Frequently Asked Questions  
previousnext
starter and hand crank
REF PART NO. DESCRIPTION QTY
1
SR15N
Starter Motor
1
547-3681R
Rebuilt Starter Motor
1
2
547-0692
Bushing
1
3
890-2832
Stud, M10 x 25, C Series
2
890-3637
Hex Head Capscrew, M10 x 45, D Series
2
4
890-1007
Split Spring Lockwasher, M10
2
5
890-8501
Special 15mm Hex Nut, M10 (Torque 32 ft.-lbs.) C Series
2
890-3807
Nut, M10 (Torque 32 ft.-lbs.) D Series
2
6
110-2085
Hand Crank, (A = 105mm) C and D Series
1
7
110-1975
Hand Crank, (A = 173mm) all other Series
1
NOTE: The cost of the repair parts and labor to rebuild this starter are generally greater than the cost of a factory re-built starter.

 
previousnext

 
top of document